
 

 

 
 

 

 

 

 
 

  

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Department of Environmental Engineering 

 

Environmental Biotechnology Programme 

 

 

ISTANBUL TECHNICAL UNIVERSITY  GRADUATE SCHOOL OF SCIENCE 

ENGINEERING AND TECHNOLOGY 

M.Sc. THESIS 

MAY 2015 

 

INTEGRATED MEMBRANE FILTRATION ENHANCED WITH CHEMICAL 

CONDITIONING AND BIOLOGICAL TREATABILITY OF OLIVE MILL 

WASTEWATER  

 

 

Soodeh SALIMI KHALIGH  

 



 

  



 

    

MAY 2015 
 

ISTANBUL TECHNICAL UNIVERSITY  GRADUATE SCHOOL OF SCIENCE 

ENGINEERING AND TECHNOLOGY 

INTEGRATED MEMBRANE FILTRATION ENHANCED WITH CHEMICAL 

CONDITIONING AND BIOLOGICAL TREATABILITY OF OLIVE MILL 
[...]
biodegradation in treatment plant. Sedimentation and also evaporation can 

concentrate OMW around 70-75% (Paraskeva & Diamadopoulos, 2006). 

These methods have some disadvantages. COD reduction mostly is not related to 

biodegradation and is due to dehydration or separation of different phases of 

wastewater. The concentrated portion and also the supernatant need further treatment 

in sedimentation process. 

In the case of evaporation further treatment on the distillate and the paste is required 

also. Moreover, in open areas under sedimentation or evaporation, there is odor 

problem. 

Some thermal methods like combustion and co-combustion also have been used, 

which have some advantages like decreasing the amount of waste and energy 

recovering. But it needs expensive equipment with high power consumption, and 

there is emission of toxics into the atmosphere, and need of mixing olive mill 

wastewater with the other wastes (Niaunakis & Halvadakis, 2004). 

Filtration and centrifuge processes have the ability of removing organic substances 

and increase the conductivity and pH of the effluent. More organic matter removal is 

achievable by combination of physical process with adsorption or coagulation-

flocculation method. 

Results show 21% COD removal by combination of sedimentation, centrifugation 

and filtration (Al-Malah et al, 2000). 

COD removal of 83% and phenol removal of 94% was achieved by combination of 

settling, centrifugation, filtration and adsorption by activated carbon (Azzam et al, 

2004). 



 11 

More than 40% COD removal, 62-73% phenol and 95% oil and grease removal was 

obtained using lime treatment after coagulation-flocculation, sedimentation and 

filtration process (Aktas et al, 2001). 

Effect of Alum and Ferric chloride as coagulant were also examined. 95% COD 

removal and 90% phenol removal was achieved after acid cracking followed by 

application of 3gr/L Ferric chloride. 94% COD reduction and 91% phenol reduction 

was obtained by 6gr/L Alum (Sarika et al, 2005; Kestioglu et al, 2005). 

30% COD removal was obtained by means of adsorption by Granular Activated 

Carbon (GAC) after coagulation, flocculation and sedimentation by 50 kg carbon/m3 

effluent (Kestioglou et al, 2005). 

Electro coagulation can also remove COD of olive mill wastewater. Studies indicate 

76% COD removal, 91% phenol removal and 95% color reduction after 25min 

treatment in the optimum pH of 4-6 which is pH range of OMW. The advantage of 

this method is low sludge generation in comparison with classic coagulation 

treatment method (Adhoum & Monser, 2004). 

2.4.2 Biological treatment 

One of the worldwide applications for treatment of wastewaters is biological 

treatment. In this process microorganism are employing to break down biodegradable 

contaminations of wastewater. Type of microorganisms depends on the type of 

treatment method (aerobic or anaerobic). In this treatment method, the 

biotechnological usage of microorganisms plays a key role in removing the pollutant 

of wastewater. Biological treatment could be applied as anaerobic biological 

treatment system (Beccari et al, 1996; Filidei et al, 2003) or aerobic biological 

treatment system (Bertin et al, 2001; Hashwa and Mhanna, 2008). 

Anaerobic process involves different microbial reactions to convert organic 

substances to methane and carbon dioxide in absence of molecular oxygen. It has 

three main steps as hydrolysis, acidogenesis and methanogenesis. The most 

important step is the last one due to methane formation. 

Anaerobic treatment is feasible for treatment of high organic load wastewater, with 

consumption of low energy, less sludge production and generation of methane which 

is rich in terms of energy. The process is mostly running by bacteria and is strongly 



 12 

affected by temperature, retention time, pH, partial pressure of H2 and existence of 

recalcitrant and toxic substances such as phenolic compounds in the composition of 

wastewater. Additional nutrient, adjusting the alkalinity and dilution are needed in 

this method. In OMW treatment with anaerobic biological treatment plant, an 

acclimation period should be considered because of inhibitory substances and high 

organic load of the wastewater, by introducing the rate of organic load step by step 

and also collecting the microbial culture which are resistant to inhibition (Sabbah et 

al, 2005). 

One of the most important drawbacks is its high sensitivity to any variation occurring 

in operational parameters and also toxic substances that may exist in the wastewater. 

Methanogenic bacteria has very slow growth rate and are so sensitive to any small 

change in temperature in their environment, which causes reducing their maximum 

specific growth rate. Also pH has strong effect on methanogenesis bacteria. In 

normal condition, acidogens bacteria are producing organic acid that causes 

decreasing pH of the system. Methanogens produce bicarbonate that has buffering 

capacity and protect the system from changing pH. But in abnormal environmental 

conditions, buffering capacity of the system could be disturbed. Therefore, due to pH 

decreasing, methane production will be stopped also. Because of this sensitivity, 

pretreatment of olive mill wastewater is also required with the aim of removing toxic 

and recalcitrant substances. 

70-80% COD reduction by  anaerobic treatment system was observed in OMW with 

initial COD of 22.6-97 gr/L, with different organic load of 0.83-21.9 kg COD/L.day 

and Hydraulic retention time of 2-5 days. Laboratory scale upflow anaerobic sludge 

bed (UASB) reactor was used, initial effluent was diluted and alkalinity and nutrient 

were adjusted. Methane was produced with a ratio of 0.30-0.35 m3/kg COD removed 

(Ubay G. & Ozturk I, 1997). 

80% COD reduction was observed in an anaerobic sequencing batch reactor with an 

average organic loading rate of 5.3 kg COD/m3.day and HRT of 3 days with no 

additional nutrient but alkalinity adjustment to fix pH at 7. Initial COD was 97 gr/L 

and it was diluted to 16 gr/L (Ammary BY, 2005). 

Results show that applying a single anaerobic treatment system can not remove the 

organic content of olive mill wastewater to a sufficient extent. Apart from adjusting 



 13 

nutrient and alkalinity and diluting the influent, some pretreatments are required. 

Even with 80% COD removal, the remained COD still contain high organic matter 

and its disposal is not safe. 

Aerobic process is also one of the well-known systems in wastewater treatment. One 

of the main representatives of aerobic system is biological activated sludge system. It 

is the most common system to stabilize the organic matter in the wastewater which is 

based on microorganisms that grow under aerobic condition in presence of oxygen. 

In this system microorganisms grow on the organic substances which are oxidizable 

in wastewater. 

For aerobic treatment of OMW, microorganism responsible for biodegradation need 

to be acclimated to the waste. Experiments show 80-85% COD removal with 20-25 

days HRT. 58-68% COD removal was achieved using a completely mixed batch 

activated sludge reactor with acclimated biomass and initial COD of 65-98 gr/L. For 

initial COD of 22 gr/L, 81-84% COD removal was observed. 90% phenol removal 

was obtained in all of these studies (Benitez et al, 1997). 

74% COD and 83.4% phenol removal was observed in a pilot scale subsurface 

horizontal flow constructed wetland system with dilution ratio of 1:10, OMW was 

pretreated physic-chemically (Del Bubba et al, 2004). 

Generally, the traditional aerobic methods for treatment of Olive Mill Wastewater 

could not reach to acceptable results due to recalcitrant contents of the wastewater 

such as phenolic compounds, which have inhibitory effect on enzyme of 

microorganism in treatment systems and hinder the aerobic treatment. 

However, Biological treatment of olive mill wastewater to a sufficient extent could 

be achieved in activated sludge treatment system, if pretreatment is applied as first 

step prior to any biological treatment, or if the wastewater diluted with an easily 

biodegradable wastewater such as domestic wastewater. This technique is 

appropriate in the areas, which equipped with biological treatment plants. 

In such areas, with both Olive oil production sites and municipal wastewater 

treatment plants, olive oil wastewater can be first pretreated by employing chemical 

coagulation-flocculation or physical process such as membrane filtration and in next 

step, mixed with domestic sewage. Treatment in existing biological treatment plant 

would be the next step to remove biodegradable content of wastewater. In this case, 



 14 

pretreated Olive Mill Wastewater needs to be transported to the municipal treatment 

plant. 

2.4.3 Combined biological processes 

Single aerobic or anaerobic treatment processes are not able to treat olive mill 

wastewater sufficiently even with their maximum efficiency. Therefore, combination 

of these systems has been examined. 

COD removal of 45% and phenol removal of 60% was obtained in a combined 

system of GAC-packed anaerobic reactore with upflow silica bead-packed bed 

aerobic biofilm reactor. With an aerobic post treatment, additional 23% COD 

removal and 21% phenol removal was acheived that leads to final COD removal of 

59% and phenol removal of 76% (Bertin et al, 2004 & 2005). 

In an integrated system including two anaerobic reactor in series 83% COD removal 

was gained in the first reactor with an OLR of 11kg COD/m3.day and 8% COD 

removal in the second one with 0.19kg COD/m3.day OLR. Phenol reduction was 

75% in the first one and 45% in the second reactor with biogass production of 2.1-2.2 

L/gr (Dalis et al, 1996). 

2.4.4 Co-digestion 

Combined treatment of olive mill wastewater with another wastewater is possible 

instead of dilution. This co-treatment has some advantages. Alkalinity and pH and 

nutrient can be adjusted by additional wastewater. Moreover, it is more economical 

to treat two wastewaters together in a single treatment plant than separate treatment. 

Co-digestion of OMW with manure in a UASB reactor showed COD removal of 

85% for low organic loading rate and around 65% for 70 kg/m3.day  OLR. Dilution 

ratio of 1:2 was applied with no additional alkalinity or nitrogen source (Angelidaki 

et al, 2002). 

Experiments show the complete treatment of OMW diluted with primary municipal 

wastewater in  combined treatment system of anaerobic/aerobic. The anaerobic 

system was high rate UASB reactor and dilution ratio was 1:17-1:33. The aerobic 

system was a bench-scale activated sludge system. The influent COD was between 

1800-4800 mg/L, but the effluent didn’t show great variation and was between 400-

600 mg/L with COD removal of 70-90%. Results show biogass generation of 0.3 



 15 

m3/kg removal COD. Final COD of 85-175 mg/L was acheived after aerobic 

treatment with BOD below 20mg/L (Gizgis et al, 2005). 

2.4.5 Composting 

Organic substances can be degraded by aerobic decomposition process to a granular 

humus-like product during some weeks. These product can be used as soil 

conditioner or fertilizer. A high quality compost can be produced by OMW which 

can be applied to corps instead of chemical fertilizers. It contains high amount of 

mineral nutrient, with no heavy metals (Paraskeva & Diamadopoulos, 2006). 

Agricultural wastes, straw or sewage sludge have the ability of absorbing OMW and 

generate a high quality compost in 2 months (Tomati et al., 2003; Paredes et al, 

2003). 

A good end product was achieved by mixing OMW with waste from juice production 

sector, sewage sludge and poultry manure in different ratios. An advantage of this 

process is decreasing the germination index (GI) by phytotoxicity effect of OMW. 

However the results show still a GI of more than 50%, which is a proper compost for 

soil conditioning (Paredes et al, 2001). 

2.4.6 Land applications 

In some researches, land spreading of raw Olive Mill Wastewater on the agricultural 

lands, has been suggested. It has positive impacts on the crops and also olive plants 

as the wastewater is rich of nutrient. All of environmental impacts should be 

considered in this method. For instance, applying 1000 m3/ha in a year or more of 

olive mill wastewater on Spanish soil consist of limestone, can increase its organic 

content, phosphorus, total and soluble nitrogen, and salt. 

When the low volume of wastewater like 100 m3/ha is applied, the soil can works as 

a biofilter to treatment. But also there is a risk of increasing heavy metals mobility 

and percolation of nitrate and sodium into soil, which have contamination effect on 

soil and underground water (Azbar et al, 2004). 

2.4.7 Evaporation Lagoons 

The most common technique in Turkey is applying evaporation lagoon. It has low 

cost and no need to specialized workers. Lands with large surfaces are required in 



 16 

this method. For example for 2 tons of processed olive, a volume of 1m3 lagoon is 

needed to store and evaporation in Izmir, Turkey (Azbar et al, 2004). 

This system has different disadvantages. Depending on the climate condition of 

region, long time is needed for natural evaporation. If the isolation of lands is not 

correct, groundwater contamination will occur. Bad smell and insect existence are 

the other backwards of this methods (Paredes et. al, 1998; Rozzo A. and Malepi F, 

1996). 

In this method, the liquid phase is removing via evaporation and after evaporation 

the solid phase is collected to use as fertilizer (Duarte et al, 1996). 

2.4.8 Chemical Treatment 

Chemical coagulation flocculation using polyelectrolytes (Olmez-Hanci et al, 2008) 

is one of the important methods for wastewater treatment that is employed 

worldwide to get rid of some part of organic substances in a hard wastewaters such 

olive mill wastewater. Its aim is to achieve envelopment of suspended particles in 

wastewater in form of flocs with help of chemical force; and prepare a condition for 

flocs to be removed through following process which is sedimentation or filtration or 

both (Water treatment plant design, 1969; Rizzo et al, 2010). 

In coagulation process, small particles in liquid suspension are aggregated through 

destabilization mechanism. This destabilization occurs by neutralization of surface 

charge of particles with the help of metal based coagulants which are mainly iron or 

aluminum (Gao et al, 2002; Duan & Gregory, 2003; Rizzo et al, 2005) and have 

opposite charge of particle’s surface charge. Flocs formation through particle 

aggregation, leads to trapping particle forms of COD and adsorbing soluble form of 

it, which could be separated from liquid phase at the end of the process. 

Sedimentation is the next step after coagulation flocculation. In this step, settling or 

sedimentation basin is used. Wastewater should be left to be settled and then settled 

solids will be removed from down part of basin. 

95% COD reduction was observed by adding alum and chitosan as coagulant 

supplement. While ferric chloride and starch were not able to remove COD of olive 

mill wastewater (Meyssami & Kasaeian, 2005). 



 17 

In another study, two anionic and four cationic polyelectrolytes were applied on 

OMW. Two references were used as lime and ferric chloride as basis of comparison. 

Lime and ferric chloride had the ability of removing TSS, but the COD removal were 

lower than polyelectrolytes (Sarika et al, 2005). 

10-40% COD and 30-80% phenol reduction was obtained in another experiment by 

adding inorganic coagulants such as lime or ferrous sulphate together with cationic 

polyelectrolytes (Ginos et al, 2006). 

Different parameters effect coagulation and flocculation, such as electric charges of 

the particles, size and concentration of particles, pH, temperature of water, and 

concentration of electrolyte. Yet, these parameters vary from case to case and it is 

important to know the behavior of the subjected wastewater. However, this technique 

can not remove organic substances from Olive mill Wastewater lonely, to a sufficient 

extent (Arslan-Alaton et al, 2009) and further treatment required to remove COD of 

Olive Mill Wastewater. 

2.4.9 Membrane Techniques 

Membrane technology is also of particular interest between different methods of 

wastewater treatment (Arevalo et al, 2009; Karagunduz & Dizge, 2013). This 

technique such as Ultrafiltration, generally is conducting after application of some 

pretreatments on olive mill wastewater. By means of this technique the wastewater is 

separated to two phases as liquid phase or pretreated wastewater, and concentrated 

phase that can be incinerated or sent to landfill sites (Azbar et al, 2004). 

Ultrafiltration as a physical method is able to remove 94% of pollutants in olive mill 

wastewater, but due to existence of some substances in the permeate, some further 

treatments are still required (Drouiche et al, 2004). 

This method has significant importance and advantages, such as less space 

requirement, no chemical consumption, great ability to remove particle materials 

from liquid phase, and its action to keep microorganisms (Tchobanoglous et al, 1998; 

Del Pino & Durham, 1999; Gomez et al, 2006). 

Its main disadvantage is the rapid fouling which consequently increases consumption 

of energy and decrease process performance (Dizge et al, 2011), so proper cleaning 

of membranes should be considered in this process. Ultrafiltration can be applied to 



 18 

improve the quality of effluent by its high efficiency in suspended solids filtration 

and decreasing the COD in wastewater treatment. 

2.4.10 Oxidation and advanced oxidation processes 

Recently, there is increasing interest in various advanced treatment techniques for 

treatment of industrial wastewaters. Employing strong oxidative substance can 

remove the organics from wastewater by breakdown the toxic compounds and 

recalcitrant substances. Complete mineralization of polluting substances is possible 

depending on oxidation potential of oxidative agent and its contact time with the 

wastewater. Ozone is a strong oxidative agent with the ability of attacking aromatic 

compounds with ring and double bound structure. High reduction in aromatic 

compounds can be obtained by ozonation of olive mill wastewater (Panagiota and 

Diamadopoulos, 2006). 

Advanced oxidation processes (AOPs) include generation of hydroxyl groups. These 

compounds are not stable and are generated by source of oxygen and energy. 

Generally the source of oxygen is ozone (O3) or hydrogen peroxide (H2O2) and 

energy source is solar energy or UV. 

99% COD and phenol removal was obtained applying H2O2/UV with hydrogen 

peroxide dosage of 750-1000mg/L (Aktas et al, 2001). 

If oxidation process by oxygen is conducted under high pressure and temperature, it 

is called wet air oxidation. It can elevate the mineralization and biodegradation of 

olive mill wastewater. 30% COD removal and 80% phenolic reduction was achieved 

on OMW with dilution ratio of 1:10 with synthetic municipal wastewater at 180oC, 

7MPa pressure, and moderate acidic condition. While in neutral condition, 52% 

COD removal was obtained with no change in phenol removal. COD removals 

increases to 99% by adding radical promoters to the system (Rivas et al, 2001). 

H2O2/UV also can be used to remove the color, total organic carbon, lignin and 

phenol from olive mill wastewater (Uğurlu and Kula, 2007). 

80-90% COD reduction was observed by applying O3/H2O2/UV on olive mill 

wastewater (Beltran et al, 1999). 

Chemical oxidation such as Fenton’s oxidation process can be applied on OMW. 

Studies show COD removal of 47% at pH 3 (Dogruel et al, 2009). 